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Applicant: Lumi United Technology Co., Ltd

LDARIE GROITH Fg LU X Bk U5 1 B AL B IR UG 2% 1 5 gV 28 K 8 #%

Address: 8th Floor, JinQi Wisdom Valley, No.1 Tangling Road, Liuxian Ave, Taoyuan Residential
District, Nanshan District, Shenzhen.China

b R7 b PRI 5 22 XTI AT T = R A X = [ 5 7 Lok 2 #k 6 /=

Test site: 6/F., Building 2, Sanwei Chaxi Industrial Park, Sanwei Community, Hangcheng Street, Bao'an

District, Shenzhen, Guangdong, China

¥ 5113 B (Report on the submitted sample(s) said to be:)

P i 44 FX(Sample Name) DRI T1(F KZR)/
Single Switch Module T1 (With Neutral)
A1 (Model) © SSM-UO1
P #5(Brand) © Agqgara
1 i (Manufacturers) D BINEGEKBAA RS A IR A 7] Lumi United Technology Co., Ltd
ki (Address) SO R L X TE R AL OIE SIS B 1 5PV A OR)E 8 B

8th Floor, JinQi Wisdom Valley, No.1 Tangling Road, Liuxian Ave, Taoyuan
Residential District, Nanshan District, Shenzhen.China
WA H #A(Sample Received Date)  : 2020/04/15

W45 5 3 (Testing Period) :2020/04/15 - 2020/04/24

WX E K (Test Requested): B ILESET. (Please refer to following page(s).)
MR ¥ (Test Method): 1HZ G401, (Please refer to following page(s).)
MR L5 F (Test Result): 1HZ M JE4:71. (Please refer to following page(s).)

The results s0 i streport refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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W &% 5 (Report No.): AGC00925200703-001 H #(Date): 2020/07/31 T K (Page): 2/15
W RZER g
Test Requested: Conclusion

LARHE R PSR, 38 R A 4 FRR B PR 35 45 552011/65/EU(RoHS) 5 48 4 M 18 1E 2 (EU)
2015/863 113K, @I XREFH AL 7 1E 0 IR RE S 8. 5. K. AR, 2R

B, £ 2Kk, DBP. BBP. DEHP. DIBPHI & &HE4TI5E . &
As specified by client, to determine the Pb, Cd, Hg, Cr™", PBBs, PBDEs, DBP, BBP, DEHP, Pass

DIBP content in the submitted sample in accordance with Directive 2011/65/EU (RoHS) and
its amendment directive (EU) 2015/863 on XRF and Chemical Method.

Wi thisfe:
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FF5 No. | #fH#iiR Sample Description
1 H B RL T White plastic shell
2 T Transparent lamp shade
3 HhE H 0 R White plastic button
4 Outer shell Kt 22 Gray skill screen
5 IR IR R 5 Gray plastic bottom cover
6 AN Outer shell label
7 c Wi fr 1C Chip IC
8 ) Tin plating
9 R002 I LR Chip resistor
10 iy 1C Chip IC
11 Tt P ENEN Optical coupling ontology
12 Optocoupler E1Y;:) Pin
13 MrHE MrHEA AR Bridge pile body
14 Bridge pile 5| Pin
15 Wi i = AR Chip triode
16 Wi A Chip diode
17 05 Fr L2 Chip capacitor
18 It - F B Chip resistor
19 M PCB R Black PCB board
20 15 Tin solder
21 SR 7NN (I L P A Color ring resistance body
22 \ Color ring resistance g Pin
23 ﬁ:ﬁ board P B LAY Ceramic capacitance
24 (RN EER) I R AR Chromatic ring inductor body
25 Chromatic ring inductor 5] Pin
26 SN2 Black screw
27 BORGEE Black heat shrinkable casing
28 FLJEK AR Black magnetic frame
29 Inductor B Enameled wire
30 5] R4 Pin
31 IR IR 1 Grey plastic terminal
32 FeLk e gy Silver screw
33 Terminal block A0l Metal sheet
34 & )& J Metal seat
35 HBEOEE Black sleeving
36 7 2 E'u%; Aluminurr.1 shell
=4 Electrolytic capacitor A Electrolytic paper
38 5] R4 Pin
39 IERR A Anode foil
Theresults s report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
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FF5 No. | #fH#iiR Sample Description

40 & Cathode foil

41 R Black rubber plug

42 SHEE Gold sleeve

43 H e Aluminum shell

44 Sy AR SH Anode foil

45 Gold electrolytic USR] Cathode foil

46 capacitor HAL AR AR Electrolytic paper

47 B Black rubber plug

48 g 1 Pin

49 BRI Black plastic shell

50 [EREEN A White label

51 £ YRR i White plastic base seat

52 Y b 5 JiH Pin '

53 Relay A TR Black plastic seat

54 AL Enameled wire

55 s s Silver metal sheet

56 AK: Ty Red bronze sheet

57 fish 50 Contactor

58 W5 A LED Chip LED

59 PANRES Chip crystal

60 W 5 1C Chip IC

61 I HL 2 Chip capacitor

62 s EL BHL Chip resistor

63 M5 PCB IR Black PCB board

64 RO AL e Tin solder

65 Module circuit P Copper ring

66 poed KL AT Copper needle

67 s o ] EA 5 ) JEC R White plastic base seat

68 SRR Black plastic button

69 LIPS 4 IBR) White plastic seat

70 Touch switch @ Metal sheet

71 EA L Metal shrapnel

72 PR R Black double-sided adhesive

73 J H B R White scavenging label

74 . & B Black heat shrinkable casing
KL Antenna board

75 Antenna Zr{h PCB R Green PCB board

76 ) Tin solder

77 57 HeLEE Black Line Casing

78 Wire rof 5N Wire core
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FF5 No. | #fH#iiR Sample Description

79 & @ A4 Metal braided wire

80 BN Transparent inner wire jacket
81 ] R 4% iy ¥ Copper antenna terminal

82 BEONR Black inner glue

83 R aR2 e Black wire jacket

(WRRTTEMX AR D7 A PR R BRAE . JLPRHE)
(Test Method/ Instrument/ MDL and Limit: See Appendix)

Be T4 R Test result ZEip

No. | Pp | cd | Hg | Cr" | PBBs |PBDEs| DIBP | DBP | BBP |DEHP | Conclusion

1 ND. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
2 ND. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
3 ND. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
4 ND. | ND. [ ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | 8 Conformity
5 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
6 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
7 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
8 ND. | ND. | ND. [ ND. | NJA | NJA | N/A | N/A | NJA | N/A | &4 Conformity
9 N.D. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
10 ND. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
11 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £& Conformity
12 ND. | ND. [ ND. | ND. | NNA | NJA | N/A | NA | N/A | N/A | & Conformity
13 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
14 ND. | ND. | ND. | ND. | NNA | NNA | NJA | NA | N/A | N/A | #4& Conformity
15 N.D. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
16 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
17 ND. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
18 N.D. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
19 N.D. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | ND.* | ND.* | & Conformity
20 ND. | ND. [ ND. | ND. | NJA | NJA | NJA | N/A | N/A | N/A | & Conformity
21 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
22 ND. | ND. [ ND. | ND. | NNA | NNA | N/A | N/A | N/A | N/A | #4& Conformity
23 ND. | ND. | ND. [ ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
24 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
25 ND. | ND. [ ND. | ND. | NJ/A | NNA | NJA | NJA | N/A | N/A | %4 Conformity
26 ND. | ND. [ ND. | ND. | NJ/A | NNA | NJA | NJA | N/A | NA | %4 Conformity
27 ND. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
28 ND. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
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e T4 R Test result ZEip
No. | Pp | cd | Hg | Cr" | PBBs |PBDEs| DIBP | DBP | BBP |DEHP |  Conclusion
29 ND. | ND. | ND. [ ND. | NJA | NJA | N/A | NJA | NJA | N/A | & Conformity
30 ND. | ND. | ND. | ND. | NJA | NJA | NJ/A | N/A | NA | NA | 4 Conformity
31 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
32 ND. | ND. [ ND. [ND*| N/A | NNA | NA | N/A | N/A | N/A | & Conformity
33 324 | ND. | ND. | 303 | NJA | NJA | NJA | N/A | N/A | N/A | fF& Conformity
34 28929%* | ND. | ND. [ ND. [ NJ/A | NJ/A | N/A | NA | N/A | N/A | & Conformity
35 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | f& Conformity
36 ND. | ND. | ND. [ ND. | NJA | NJA | N/A | N/A | NJA | N/A | &4 Conformity
37 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | #& Conformity
38 ND. | ND. | ND. | ND. | NJA | NJA | NJ/A | N/A | NJA | NA | %4 Conformity
39 ND. | ND. [ ND. | ND. | NNA | NNA | NJA | N/A | NJA | N/A | 4 Conformity
40 ND. | ND. [ ND. | ND. | NJA | NJA | NJA | N/A | N/A | N/A | & Conformity
41 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | #& Conformity
42 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | f& Conformity
43 ND. | ND. | ND. | ND. | NJA | NA | NJ/A | N/A | NA | N/A | & Conformity
44 ND. | ND. | ND. [ ND. | NJA | NJA | N/A | NJA | NJA | N/A | & Conformity
45 ND. | ND. | ND. | ND. | NNA | NNA | NJA | NA | N/A | N/A | 4 Conformity
46 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
47 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
48 ND. | ND. [ ND. | ND. | NJA | NJA | NJA | N/A | N/A | N/A | & Conformity
49 ND. | ND. [ ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
50 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | f& Conformity
51 N.D. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | ND.* | ND.* | f& Conformity
52 ND. | ND. | ND. [ ND. | NJA | NJA | N/A | N/A | NJA | N/A | &4 Conformity
53 N.D. | ND. | ND. | ND. | ND.*¥ | ND.* | ND.* | ND.* | ND.* | ND.* | & Conformity
54 ND. | ND. | ND. | ND. | NJA | NJA | NJ/A | N/A | NA | NA | 4 Conformity
55 ND. | ND. | ND. | 221 | NJA | NA | NJ/A | N/A | NJA | NA | 4 Conformity
56 ND. | ND. [ ND. | 263 | NJA | NNA | NJA | N/A | N/A | N/A | & Conformity
57 212 | ND. | ND. | ND. | NJ/A | NJA | N/A | N/A | N/A | N/A | & Conformity
58 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
59 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | f& Conformity
60 N.D. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
61 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
62 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
63 N.D. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | ND.* | ND.* | £4& Conformity
64 ND. | ND. [ ND. | ND. | NJA | NJA | NJA | N/A | N/A | N/A | 4 Conformity
65 ND. | ND. [ ND. | ND. | NJA | NJA | NJA | N/A | N/A | N/A | & Conformity
66 ND. | ND. | ND. | ND. | NJA | NA | NJA | N/A | NA | NA | & Conformity
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e T4 R Test result ZEip

No. | Pp | cd | Hg | Cr" | PBBs |PBDEs| DIBP | DBP | BBP |DEHP |  Conclusion

67 N.D. | ND. | ND. [ ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
68 ND. | ND. | ND. |[ND.*| ND. | ND. | ND.* | ND.* | ND.* | ND.* | %4 Conformity
69 ND. | ND. | ND. | 385 | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
70 ND. | ND. [ ND. | ND. | NJA | NJA | NJA | N/A | N/A | N/A | & Conformity
71 ND. | ND. [ ND. [ND*| N/A | NNA | NA | N/A | N/A | N/A | & Conformity
72 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | £4& Conformity
73 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | & Conformity
74 N.D. | ND. | ND. [ ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
75 N.D. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | ND.* | ND.* | 4 Conformity
76 ND. | ND. | ND. | ND. | NJA | NJA | NJ/A | N/A | NJA | NA | %4 Conformity
77 ND. | ND. | ND. |[ND.*| ND. | ND. | ND.* | ND.* | ND.* | ND.* | #& Conformity
78 ND. | ND. [ ND. | ND. | NJA | NJA | NJA | N/A | N/A | N/A | & Conformity
79 ND. | ND. [ ND. | ND. | NJA | NJA | NJA | N/A | N/A | N/A | & Conformity
80 ND. | ND. | ND. | ND. | ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
81 ND. | ND. | ND. | ND. | NNA | NNA | NJA | NA | N/A | N/A | &4 Conformity
82 N.D. | ND. | ND. | ND. | ND. | ND. | ND* | ND.* | ND.* | ND.* | & Conformity
83 N.D. | ND. | ND. |[ND.*| ND. | ND. | ND.* | ND.* | ND.* | ND.* | 4 Conformity
VERE Note:

mg/kg == 08T 50 (milligram per kilogram)

ng/em?® =1 545 F 77 JE K (microgram per square centimeter)

N.D.= K& CONFAERHR) (Not Detected (less than method detection limit))
N/A=/Ai& M (Not applicable)

MDL =77 ¥4 HiBR Method Detection Limit

#4001 H Exemption
} S Exemption
%5 Seq. No T P
clause

K& Content

&SRS BN IZE 4%
Copper alloy containing up to 4% lead by weight

34 6(c)
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#7E Remark:

- RO SRR R R . A XS R . 0T XSRS IE . Cr VIFZE RRE N Bk,
ifi

DR Z IR KBRS N SR Ak, XRFFFESS R AT e B T % A &R 5L bhr & 8&A AR, adEHE
ARTR RS B AL ARSIy, RIE-FREE.

*denotes as reported result(s) was (were) performed by wet chemistry method. Others were screened by

XRF. For XRF screening, the result(s) of Cr VI was (were) reported as total chromium and the result(s) of

PBBs and PBDEs was (were) reported as total bromine. Also, the XRF result(s) may be different to the

actual content based on various factors including, but not limit to, sample size, thickness, area, nonuniformity
composition, surface flatness.

- XRF Ak S UHES2%, i Bl O XRF R8RS PR o 5015 5 ae i 2 /A i 5 FH 3
FTARBIEER, A XRF Sk S Baa A AR, SFEARTAERPRN . BE. mHR. Rt
W WARSEREEEBN BB 8K, B, 08, WESE). NRAEHETER, ZRAMKML
TR — R A S AL B
This XRF Scanning report is for reference purposes only. The applicant shall make its/his/her own judgment as to
whether the information provided in this XRF screening report is sufficient for its/his/her purposes.

The result shown in this XRF scanning report will differ based on various factors, including but not limited to,
the sample size, thickness, area, surface flatness, equipment parameters and matrix effect (e.g. plastic, rubber,
metal, glass, ceramic etc.). Further wet chemical pre-treatment with relevant chemical equipment analysis are
required to obtain quantitative data.

- Boiling-water-extraction ¥ 7K 2 : (X represents the results of the tested sample / X NFFIIFE 45 B

Number Colorimetric result (Cr(VI) concentration) Judgement
Frg Eb £ 45 R (B8 (VIR ) FlE
1 X<0.1pg/em? Negative [ 1%
2 0.1pg/em’<X<0.13pg/cm? Uncertainty AN i€
3 X>0.13pg/cm’ Positive FH %

o (B2
Negative indicates the absence of Cr(VI) on the tested areas concentration is below the limit of quantification.
The coating is considered a non-Cr(VI) based coating. PHEZR B XN /S & BT e =R, AE
PEEAAEAEIS S 5
Uncertainty indicates the absence of Cr(VI) on the tested areas unavoidable coating variations may influence the
determination. AN E 2 B DX IR 2 73 8% 1O AN AT S A A s 45 A e, BRI FE S R
Positive indicates the presence of Cr(VI) on the tested areas concentration is above the limit of quantification and
the statistical margin of error. The sample coating is considered to contain Cr(VI). PH4: 3 BH R X 35 P 754 8%
SERETTEERR, IWEEESA /S
Storage conditions and production date of the tested sample are unavailable and thus result of Cr(VI) represent
status of the sample at the time of testing. FH T~ A SR ENFE it FA7 g 2 A A0 AR ™ H L B it B 7S 48 Il 4 2RAX
AR B A i RS

Wi thisfe:
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M4 Appendix:

WA H WA T7F M T3 VERI R fR{E
Test Item Test Method/ Instrument MDL Limit

X BHEF 66 E X-ray Fluorescence Spectrometry (XRF)

Yt Lead (Pb) 200mg/kg | <1000mg/kg
% Cadmium (Cd) 50mg/kg <100mg/kg
7K Mercury (Hg) IEC 62321-3-1:2013 / XRF 200mg/kg | <1000mg/kg
KL% Total Chromium 200mg/kg /

MR Total Bromine 200mg/kg /

B4k 2% Wet Chemistry Method

Yt Lead (Pb) IEC 62321-5:2013/ICP-OES 10mg/kg <1000mg/kg
% Cadmium (Cd) IEC 62321-5:2013/ ICP-OES 10mg/kg <100mg/kg
7k Mercury (Hg) IEC 62321-4: 2013+A1:2017/ ICP-OES 10mg/kg <1000mg/kg
FE&JE: N ()

Non-metal IEC 62321-7-2:2017/ UV-Vis 8mg/kg <1000mg/kg

Hexavalent Chromium (Cr®")
&E: A ()

Metal IEC 62321-7-1:2015/ UV-Vis 0.1pg/cm? /
Hexavalent Chromium (Cr®")

% I BL K (PBBs)

Polybrominated Biphenyls (PBBs)
- — 7K (MonoBB)
-Monobromobiphenyl (MonoBB)
- ZIRBEK(DiBB)
-Dibromobiphenyl (DiBB)

- IR (TriBB)
-Tribromobiphenyl (TriBB)

- VUIRIEK (TetraBB)
-Tetrabromobiphenyl (TetraBB) LT B

- TR (PentaBB) . LI
-Pentabromobiphenyl (PentaBB) IEC 62321-6:2015/ GC-MS Single Sum

- NEKZK (HexaBB) Smg/kg <1000mg/kg
-Hexabromobiphenyl (HexaBB)
- LIREC K (HeptaBB)
-Heptabromobiphenyl (HeptaBB)
- J\IRIXH (OctaBB)
-Octabromobiphenyl (OctaBB)

- JUIRMKZ (NonaBB)
-Nonabromodiphenyl (NonaBB)
- T B (DecaBB)
-Decabromodiphenyl (DecaBB)

own'in thisstes

,r,, 3 report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document
isissued bQSC, this document cannot be reproduced except in full with our prior written permission. The more details and the authenticity of the report will be

confirmed tj‘\ttp://www.agc- ; 18 C
No.

Tel: +86-755 8358 3833 Fax: +86-755 25316612 E-mail: agc01@agc-cert.com @ 400089 2118
Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China




AGC

WK% 2 (Test Report)

W &% 5 (Report No.): AGC00925200703-001 H #(Date): 2020/07/31 T #(Page): 10/15
AT H MR VEMER J7 YRR BR PRAE
Test Item Test Method/ Instrument MDL Limit

Z R Kk (PBDEs)
PolybrominatedDiphenylethers (PBDEs)
- —IRZKMi#(MonoBDE)
-Monobromodiphenyl ether (MonoBDE)
- Z = RK(DIBDE)
-Dibromodiphenyl ether (DiBDE)

- =R KNK(TriBDE)
-Tribromodiphenyl ether (TriBDE)

- VUIR —K¥(TetraBDE)
—Tetr‘abronfd‘iphenyl ether (TetraBDE) TR B

- LI Rk(PentaBDE) IEC 62321-6:2015/ GC-MS Single Sum
-Pentabromodiphenyl ether (PentaBDE) Smo/k <1000me/k
- NIR Z K (HexaBDE) ke ke
-Hexabromodiphenyl ether (HexaBDE)
- LR — K¥(HeptaBDE)
-Heptabromodiphenyl ether (HeptaBDE)
- J\IR %MK (OctaBDE)
-Octabromodiphenyl ether (OctaBDE)

- JURZ %M (NonaBDE)
-Nonabromodiphenyl ether (NonaBDE)
- TR =Mk (DecaBDE)
-Decabromodiphenyl ether (DecaBDE)
R R — % T lis(DIBP)
Di-iso-butyl phthalate (DIBP)

QK ~FEE — IE T BE(DBP)

Dibutyl phthalate (DBP)

IR WL T & (BBP)

Butylbenzyl phthalate (BBP)

Aok R —(2- 43 O 3h)EE(DEHP)
Di-(2-ethylhexyl) Phthalate (DEHP)

50mg/kg <1000mg/kg

50mg/kg <1000mg/kg

IEC 62321-8:2017/ GC-MS

50mg/kg <1000mg/kg

50mg/kg <1000mg/kg

VER Note:
“<’= /T less than
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WRFFEE (Test Flow Chart)

1L 8 8. R A KRERRER

JETTHIES > FEARE
Cr6+
Pb/Cd l e v
TR / H AR 3R 4T R P v . 4 v
T i TR AT FR M VH A 4B MR SR EME
aitﬁ v Y
S . |:I|:] ﬁ I\
| 28 H UL KRR
v v ¢
e i v
I 4 pH A
l I N R EE
LRSS/ T AL l
2 RPN ICP-OES 771 !
¢ R R
UV-Vis IR
By ab P ¢
v UV-Vis 4 H7
ICP-OES 7 #7 ’ -
¢ [@] 0.1pg/cm™, 0.13pg/cm
! MR LT PRIV L
HdE AP ¢
Hda ab

HRAE DA ERRARE 261, FEM AR OGS EINAIT ERR AN .

The results sO n es
is issued b SC this documen
confirmed a

No.18 C

Tel: +86-755 8358 3833 Fax: +86-755 25316612 E-mail: agc01@agc-cert.com @ 400089 2118
Add: Building 2, No.171, Meihua Road, Shangmeilin, Futian District, Shenzhen, Guangdong China




AGC

WK% 2 (Test Report)

W &% 5 (Report No.): AGC00925200703-001 H #(Date): 2020/07/31 T H(Page): 12/15
1.For Pb, Cd, Hg, Cr®*
Sample Preparation > Sample Measurement
cr®
Pb/Cd l ¢
He | |
Acid  digestion  with M Nonmetallic material Metal coating material
microwave/hotplate Acid digestion with
¢ microwave/hotplate ¢ ¢
— ¢ Sample Boiling water extraction
Filtration pretreatment
v | v Filtration l A
. . ¢ Adding
Solution Residue ) . .
. pH adjustment 1,5-diphenylcarbazide
Solution
l for color development
1.Alkali Fusion/Dry ICjOES Ail. v
Ashing - sedion 11ng coid Test with UV-Vis
2.Acid to dissolve ¢ >-Gipheny‘earbazide
for color development l
DATA ] 5
¢ Compare with 0.1pg/cm
\ 4 ] and 0.13pg/cm’
UV-Vis )
ICP-OES 7 standard solution
¢ DATA v
DATA DATA

These sample were dissolved totally by pre-conditioning method according to above flow chart (Cr®" test method
excluded)

2. PBBs, PBDEs, DBP, BBP, DEHP FIDIBPMliX it E (The Test Flow Chart of PBBs, PBDESs,DBP, BBP,
DEHP and DIBP)

FE it i) 2 > PR EE > B T T A R i
Cutting/Preparation Weigh Sample Sample solvent extraction P\ WG RS
Concentration/ Dilution
KO b B GC-MS 4#7 i of Extracted solution
DATA « GeMs [ Filtration [

FRAE R BRI i, ARSI Bl AGC00925200401-001
-As client’s request, add this report that the results are copied from report No.: AGC00925200401-001.
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¥ i Bt B (The photo of the sample)

o

TR )
-uaimmiiinl e
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AGC00925200703-001

BEP AR T8 AGC IE A 5 i H
AGC authenticate the photo only on original report
***j:&%:% ﬁ***

*#% End of Report ***
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